Nautilus EV 9.16 Elliptical

1] >~ L= N
I (@S}
e vy i\ %
&Y

4l N =Y
oW U5
S

NLS_EV9.16_exp_122806 2



Nautilus EV 9.16 Elliptical

3 NLS_EV9.16_exp_122806



Nautilus EV 9.16 Elliptical

NLS_EV9.16_exp_122806 4



Nautilus EV 9.16 Elliptical

////lll?“("zh nZ R\

e T

5 NLS_EV9.16_exp_122806



Nautilus EV 9.16 Elliptical

NLS_EV9.16_exp_122806 6



Nautilus EV 9.16 Elliptical

SINOULDTT waNod
Sdi¥9 31vY 1HY3IH
TvOILdIMI 0L L1OVINOD .4v8-L, 43X
@ LHM Yov1e ] ]
digo ) Jigo dio
INOHH e Yy INOHH
a3 Yov1a YOV RE
1SYIN 40 vgd NIMS v80d NIMS
INOLLOE INOY4
@ JLEVISYIND
JNMOQ) - [dN) T3AT1, 30T AY1dSIC,
_>_m_<cz_@._.xo_m _>_m_<oz_®w._h_m_._
IEERIE ol 1HO
d0SN3S E E
Hy10d of 188 |Le @

0 00o00

ONIHIM 13ATTd0L
VIILdITII 916AT

HOSN3S 3aI4LS (&) SNTILNVN
)

_exp_122806

NLS_EV9.16_ex



Nautilus EV 9.16 Elliptical

RESISTOR

SPEED
SENSOR

NLS_EV9.16_exp_122806

0 000 ¢

WHITE

BLACK
BLACK

(GROUND)

N WHITE(B+)

BROWN

BATTERY

ALTERNATOR



1340v44 YINOISNAL
H3HLO NI MIHIS ONITIVLSNI 340438 LHOIL ANY
L4VHS NI JAOOHD HLIM GINDITY SI MIHDS LYHL
AdI43IA 1SHI4 MIYIS L3S 3AIS JAO0HD TIVLSNK 7|
'06€86 0L HLIM L4YHS YNVHI NOILISOK € |
"SET/NI 5698 OL 1138 NOISNIK T |

"SEUNI 0937 OL 1138 NOISNIK 1]

'SLON <0 u9op
LE6TT XY

0€0¢e X¥

) 60607
vELOY XC

Nautilus EV 9.16 Elliptical

_exp_122806

NLS_EV9.16_ex



Nautilus EV 9.16 Elliptical

VIvi3ia

3A08Y A310N

SIONVHI ININOdINOJ HLIM FOVIAI

HOYHIIN ¥ SI ANVH 1431°03d07dX3

NMOHS F1ANVH JINVNAQ ANVH LHOIY

ml.-\@lm

‘31VJI1dNa 1IvX3
NV S130IS 1431°d3001dX3 NMOHS
3dIS LHOIY AT8INISSY INYY ONIMS

10

_exp_122806

NLS _EV9.16_ex



Nautilus EV 9.16 Elliptical

DLE
DED.
ATION

Z0as

DUPLICATE FOR LEFT HAND SIDE

RIGHT HAND DYNAMIC HA
ASSEMBLY SHOWN EXPL
SEE SHEET 2 OF 4 FOR ORIEN

FIXED HANDLE ASSEMBLY LEFT

SIDE SHOWN EXPLODED. RIGHT
SIDE IS AN EXACT DUPLICATE.

11 NLS_EV9.16_exp_122806



Nautilus EV 9.16 Elliptical

NLS_EV9.16_exp_122806 12



‘ALOL 18V

()

Nautilus EV 9.16 Elliptical

LSYIN 40
INOLLO8 INOHA

(LNOH4)
a3d

(dv3H)
AIv14

(Hv3Y)
AIv4

(INOY4)
a3y

SdI49 31vYH 14V3IH LIVINOD .HVE-1. AIXH

_exp_122806

NLS_EV9.16_ex

13



Nautilus EV 9.16 Elliptical

NLS_EV9.16_exp_122806 14



Nautilus EV 9.16 Elliptical

15 NLS_EV9.16_exp_122806



Nautilus EV 9.16 Elliptical

NLS_EV9.16_exp_122806 16



Nautilus EV 9.16 Elliptical

REF# DESCRIPTION PART # REF# DESCRIPTION PART #
1 ASSEMBLY,LOWER CONTROL BOARD SM40601 58 | CABLE ASSY,MAIN LOWER,EV916 SM40844
2 | COVER SCREW (BAG OF 10) SM40654 59 | ASSY,CABLE, VSL PLUG-IN, POLAR SM40836
4 | ASSY,RESISTOR & BRACKET,STRIDE SM40603 60 | ASSY,HARNESS,TV/PWR EV916/E916 (TV | SM17841
5 | ASSY,MAIN POWER ELLIPTICAL SM40677 ONLY)

6 | SCREW.76 X 50 PHILTYPET SNIZ2663 62 | PCB ASSY,VSL STRIDE SENSOR SM40834
7 COVER,CRANK,STEEL, V3 SM40383 63 | POWER BOARD KIT SM13572
8 | KITASSY ROLLER W/BEARINGS SMIA0361 65 | CABLE,ALTERNATOR,3300CE/3900RC SM13584
9 | SPACER CRANK SHAFT SMA0616 66 | ASSY.SPEED SENSOR,CLIM.SYS,CL SM21445
10 | ASSEMBLY,CRANK ARM, 5300 SM40305 68 | ASSY,FIELD,DIODE SM21204
1 | KEY.250 SQUARE X 750 LONG SMI12212 69 | DRIVE PULLEY ASSY,W/SCREWS SM40530
2 | KIT CRANK COVER HW SMA0TS6 70 | WASHER, 3/8 USS FLAT SM22030
> CO\'/ER,DRIVTRAIN,TOP SMIA0SZ] 71 | NUT,375-16,NYLON INSERT SM22029
15 | KIT,LEFT, REAR BACK COVER, W/DECAL SM40419 72| SCREW,SET,SOCKET, 250-28 X .38 SM22878
16 | SCREW,10-32 X 1" L, PHIL PANHD SM40338 73 | BELT,POLY-V.38"J,6 RIB SM40910
17 | WASHER #10.INTERNAL TOOTH LOCK SM13507 74 | ASSEMBLY,INTERMEDIATE PULLEY SM40952
15 | COVER LEFT REAR. FRONT SMA0418 75 | SPACER INTERMEDIATE SHAFT,LEFT SM40609
9 COVER:RIGHT REA'R,FRONT SMIADATE 76 | WELDMENT, INT PULLEY TENSIONER SM40605
20 | KIT,RIGHT, REAR BACK COVER, W/DECAL | SM40417 77___ | SPACER INTERMEDIATE SHAFT,RIGH SM40610
21 | COVER,FRONT,BOTTOM,LEFT SM40556 78 | KIT,WHEEL SM25978
22 | COVER,FRONT,BOTTOM,RIGHT SM40558 79 | NUT.JAMHEX1/2-13 SM22205
3 | FRAME W KIT SIA0233 80 | LEVELING PAD SM17686
2 | NUTLOCK.CONICALTOP 17213 SMIADESS 81 | SHAFT,INTERMEDIATE PULLEY SM40608
25 | SHAFT, SWING ARM PIVOT SMA0358 82 | WASHER FLAT,1/4 1D X 5/8 OD SM22047
27 | SCREW .500-13X4.50.HEX HD CAP SMIZ6559 83 | SCREW,250-20X2.50,HEX HD CAP SM22116
30 | ASSEMBLY,COVER,CAM,INSIDE,RIGH SM40491 84 | BEARING,1” PILLOW BLOCK,NO COL SM40734
31 | ASSEMBLY,COVER,CAM,INSIDE,LEFT SM40490 85 | BELT,POLY-V61"J,10 RIBS SM40309
52| COVER, KNUCKLE, FRONT LEFT SNIADAZE 86 | SCREW,375-16 X 3.50,HX HD CAP SM22937
33 | COVER, KNUCKLE, FRONT RIGHT SM40427 87 | SHAFT,CRANK SM40611
35 | KIT,POD CVR,W/DECAL,EV916,RH SM40420 88 | KEY, 250 S0 X 3.00 LONG SM12760
36 | KIT,P0D CVR,W/DECALEV916,LH SM40421 100 [ WASHER SHOULDER,.38 I.D. SM22191
37 | COVER,DEPENDENCY,UPPER FRONT SM40428 101 [ ASSEMBLY,ALTERNATOR SM40953
38 | COVER,DEPENDENCY,LEFT,FRONT SM40430 102 | SCREW,.375-16 X 4.50 HEX HD CP SM21448
39 | COVER,DEPENDENCY,RIGHT,FRONT SM40431 103 | SCREW,.312-18X.75,HEX HD CAP SM22093
40 | SCREW,10-32X.50,PAN HEAD,SS,BL SM40671 104 | WASHER,.312 SPIT LOCK SM22070
41 | BRACKET, FRONT PLASTIC, SUPPT SM40438 105 [ WASHER, FLAT, .312 SAE SM22214
22| COVER,UPPER SWING ARMLLEFT SMIA012 106 | WELDMENT, ALTERNATOR TEBSIONER SM40598
43 | COVER,UPPER SWING ARM,RIGHT SM40441 107 [ WASHER, 3/8 SPLIT LOCK SM23729
7| COVER UPPER SWING ARMZ1 SIA0139 108 | SCREW,.375-16 X 1.75 HX HD CAP SM24640
s COVER:UPPER SWING ARM:#2 SMIADAAD 109 | WELDMENT,REAR FRAME,CLUBSTRIDE | SM40301
4 | KIT,CONSOLE,C51,LCD,E916 SM40801 110 | SWING ARM HW KIT SM40234
47 | SCREW,1/4-20X.75,PAN HD,W/LOCK SM40670 111 | KITASSY,RH,SWING ARM,EV916 SM40488
49 | CABLE ASSY, VSL STRIDE SENSOR SM40835 112 | KITASSY,LH,SWING ARM,EV916 SM40489
50 | ASSY,CABLE,ELLIPTICAL SWINGARM SM40680 113 [ WELDMENT,CONSOLE MOUNT SM40302
51 | KEYPANEL,HANDRAIL LEFT EV916/E916 SM40465 114 [ CONNECTOR,RF,3MM,F (TV ONLY) Sm17787
52 | KEYPANELHANDRAILRIGHT EV916/E916 | SM40466 115 | WASHER,.250 SPLIT LOCK SM22027
53 | PCB ASSEMBLY,ELLIPT SWINGARM SM40692 116 | SCREW,.250-20X .63, HEX HD CAP SM22028
5 | CABLE,ASSY,T-BAR GRIP TO CONSO SM40679 117 | CHR ASSY REPLACMNT KIT SM40576
57 | CABLE ASSY,CONSL TO INLINE,ELL SM40471 118 [ COVERERGOBAR,BACK SM40552

17

NLS_EV9.16_exp_122806




Nautilus EV 9.16 Elliptical

REF # DESCRIPTION PART # REF # DESCRIPTION PART #
119 | WASHER FLAT,#4 TYPEB,.125X.250 SM13582 MANUAL,0WNERS,CD,EV916, E916 SM40334
120 | COVER,ERGOBAR,FRONT SM40551 NUT,.250-20,NYLON INSERT SM22036
121 | SCREW,6-32 X 1.5” LG HEX SHC SM40777 PCB ASSY, C51LCD DISPLAY SM40826
122 | DECAL,CONSOLE BACK SM40464 PCBA ASSY SM40820
123 | ASSY,CHR,LEFT,5200 AND 5300 SM40963 SCREW,.250-20X1.25,HEX HD CAP SM22164
124 | ASSY,CHR,RIGHT,5200 AND 5300 SM40964 SIL PAD SM25206
125 | KITASSY,RIGHT,CHR,5300 W/WELD SM40482 154 | BEARING,IGUS JFI-2428-16 | SM40564
126 | KIT,ASSY,LEFT,CHR,5300 W/WELDM SM40479 155 | ARBOR.010T | SM27554
127 | NUT,500-13,NYLON INSERT SM22042 156 | ARBOR.020T | SM27555
128 | KIT,LINK, DEPENDENCY, CAST SM40317 157 | WASHERNYLON,.750ID X 1.250D X | SM13598
129 | SCREW, 1/2-13 UNC X 2.75L HHC SM40347
130 | WASHER FLAT,.562X1.375 X .109 SM22046
131 | WELDMENT,TURNBUCKLE SM40321
132 | SPACER,DEPENDENCY ROD-END SM40396-05
133 | SCREW,.500-13X2.50,HEX HD CAP SM23092
134 | BRACKET, STRIDE SENSOR, SGNL SM40401
135 | RING,RETAINER,5100-98,.984" SHA SM27557
136 | 0OM, FLEXIBLE .350 |.D. SM21135
137 | RECEIVER,PLUG-IN,POLAR SM25165
138 | FASTENER,HOOK SM40236
139 | FASTENER LOOP SM40235
140 | VIBRATION DAMPER,CAM COVER,FRO SM40357
141 | ASSY,FOOT PAD,RH,V2,E916/EV916 SM40434
142 | WELDMENT,MAIN FOOTLINK RIGHT SM40309
143 | SCREW,.250-20X.75,HEX HD CAP SM22162
144 | SCREW,SHOULDER,.375DIA X 1/2"L SM40457
145 | BRKT,BRAKE RUBBER,MNTING,R,0UT SM40461-05
146 | BRAKE,RUBBER SM40450
147 | BRKT,BRAKE RUBBER MNTING,R,INS SM40460-05
148 | NUT,5/16-18 NC NYLON INSRT HEX SM22032
149 | WASHER FLAT,.312 D X 526 OD SM22128
150 | ASSY,FOOT PAD,LH,V2,E916/EV916 SM40435
151 | WELDMENT,MAIN FOOTLINK,LEFT SM40485
152 | BATTERYKIT SM14123
153 | ASSY,LOWER CONTROL BOARD BRACK SM40635

ASSEMBLY, RESISTOR SM25611
ASSY.,BC-1,PS SM25067
CLAMP,CABLE,11/16" DIA. SM22884
HOUSING,CONSOLE,BACK SM40521
HOUSING,CONSOLE,FRONT SM40802
IC, CONTACT HR W/MOUNT HEADER SM27767
KEYPANEL,CONSOLE,EV9.16 SM40468
KIT,5100 ALTERNATOR ASSY SM40754
KIT,HARDWARE,EV916/E916 SM40481
LENS,C51 CONSOLE SM40803
MANUAL,ASSY, E916/EV916 SM40388
NLS_EV9.16_exp_122806 18



mpuente
Text Box
  154        | BEARING,IGUS JFI-2428-16                       |  SM40564

mpuente
Text Box
  155        | ARBOR .010T                                                 |  SM27554

mpuente
Text Box
  156        | ARBOR .020T                                                 | SM27555

mpuente
Text Box
  157        | WASHER,NYLON,.750ID X 1.25OD X      | SM13598




